
SPARE PARTS LIST
PAGE 1

MODEL NO. 6200D

ITEM PART NO. DESCRIPTION QTY NOTE
001 343421-6 Vezeto lap 6093DW/94DW/95   2
002 856593-3 NAME PLATE 6200D   1
003 182365-3 Házgarnitúra (jobbos + balos)   1
004 343579-1 Akkumulátor-tartólemez 343579-   1
005 414610-1 #Emelokar 6200DW   1
006 650500-6 Kapcsoló new*   1
007 414611-9 Kapcsolókar 6200DW   1
008 763132-1 KEYLESS DRILL CHUCK 10   1
009 251451-2 Trapézfeju csavar M5x22 DA390D   1
010 321995-7 Tengely 6093DW/6095DW   1
011 410936-9 Állító gyuru 6093DW/6094DW/609   1
012 251322-3 Trapézfeju csavar M5x12 6093DW   2
013 343410-1 Fogasléc 6093DW/6094DW/6095D*   1
014 211061-7 Golyóscsapágy 6000LLB 211061-7   1
015 961015-1 Zárógyuru E-9 961015-1   1
016 231250-8 Nyomórugó 10 3600NB/6012DW/H   1
017 253330-0 O-alakú Alátét 10 POWER-LINE/6   1
018 221862-5 Homlokfogaskerék 78 6012D/HD,   1
019 257073-6 Gyuru 16 6012DW/6072DW   1
020 226218-7 Homlokfogaskerék 93 6200DW   1
021 253330-0 O-alakú Alátét 10 POWER-LINE/6   1
022 231250-8 Nyomórugó 10 3600NB/6012DW/H   1
023 253807-5 U-alakú lapos alátét 5 253807-   1
024 214017-9 Siklócsapágy 5 214017-9 (6010D   1
025 629605-3 Egyenáramú motor 9,6/10,8V 620   1
026 256101-4 Csapszeg 3 6012DW/HDW, 6093DW,   1
027 961002-0 Seeger-gyuru S-6 961002-0   1
028 253842-3 U-alakú lapos alátét 14 253842   1
029 211016-2 Golyóscsapágy 626LLB 211016-2   1
030 253804-1 U-alakú lapos alátét 6 253804-   1
031 226233-1 Homlokfogaskerék 89 6012HDW/60   1
032 216011-7 Acélgolyó 5,6 216011-7   4
033 223086-9 Kupplung 6400DW   1
034 231927-5 Kúpos nyomórugó 16-21 6012HD,   1
035 257141-5 Gyuru 8 6093DW/6094DW   1
036 341902-4 Tárcsa 341902-4 6012HDW, 6093   1
037 216401-4 Tugörgos nyomócsapágy 1023 216   1
038 253851-2 U-alakú lapos alátét 8 253851-   1
039 164840-1 Csúsztatósín 6093DW/6094DW/609   1
040 226062-2 Fogaskerék, komplett 12-28 601   1
041 214019-5 Siklócsapágy 4 214019-5   1
042 256119-5 Csapszeg 3 6012HDW/6093DW/6095   1
043 168096-8 Átkapcsoló 6012HDW/6092DW/609   1
044 232053-3 Laprugó 232053-3   1
045 182365-3 Házgarnitúra (jobbos + balos)   1

INC. 3-1
046 643909-9 Érintkezo kapocs 643909-9   1
047 192019-4 BATTERY 9100   1
048 911163-6 Pan Head Screw  M4x35   2
049 911143-2 Trapézfeju csavar M4x22 911143   6
A01 784203-1 PHILLIPS BIT 2-65   1
A02 182275-4 STEEL CARRYING CASE   1
A03 414938-7 BATTERY COVER   1
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